PARTS MANUAL

20

W

MULTIQUIP.

MO,

MULTIQUIP

HITEMAN SERIES

HDA-SERIES
WALK-BEHIND TROWEL

(HONDA GX340K1QA2/GX390K1QA2GASOLINE ENGINE)

Revision #1 (08/30/19)
Original Version

To find the latest revision of this publication or
associated operation manual, visit our website |:]
at: www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



NAMEPLATE AND DECALS

QUICK-PITCH ™
HANDLE

FFFFFFFF

CAUTION

DO NOT LIFT MACHINERY BY GUARD
RING. MAY CAUSE DAMAGE TO
GUARD RING SHOCK MOUNTS

USE LIFT HANDLES ONLY

PAGE 6 — HDA-SERIES WALK-BEHIND TROWEL » PARTS MANUAL — REV. #1 (08/30/19)



NAMEPLATE AND DECALS

coooxlc»cn-hoor\:—n‘z
o

11
12
13
14
15
16
17
18
19
20
21

PART NO.
1758
12405
20527
20526
2942
1736
1735
11246

1940
11092
11246
1492
1147
11246
1261
1848
2938
11246
2423
4014

PART NAME

DECAL: QUICK-PITCH HANDLE

DECAL: QUICK-PITCH HANDLE INSERT
DECAL: QUICK-PITCH WARNING
DECAL: QUICK-PITCH LATCH WARNING
DECAL: MQ WHITEMAN 13"

DECAL: ARROWS

DECAL: PRE-LOAD INDICATOR

DECAL: OIL CHECK........coovvvirrirririririinns
NAMEPLATE.......ccooiririrnssssse e

QTYy.

REMARKS

................ PART OF DECAL KIT P/N 12620
................ CONTACT MULTIQUIP

............................................................................................. PARTS DEPT.

DECAL: MQ WHITEMAN (SMALL)
DECAL: CE

DECAL: GEARDRIVE........cccooiririrircreirinnne

DECAL: STANDARD HANDLE (FINISHER)

DECAL: HELMET, FOOT AND GLOVE...........
DECAL: HOT....oocviriicineiniereersieseesieienne

DECAL: DO NOT LIFT
DECAL: POWER TROWEL
DECAL: METRIC

DECAL: BELT DRIVE........cooviirierireeeirienne

DECAL: MQ WHITEMAN-ENGINE
SCREW, 2-3/16 P-K TYPE U-DRIVE

N — — s b s b e s s s

................ PART OF DECAL KIT P/N 12620

................ PART OF DECAL KIT P/N 12620
................ PART OF DECAL KIT P/N 12620

................ PART OF DECAL KIT P/N 12620

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 7



STANDARD HANDLE ASSY. (OLD STYLE)

"\ ‘;‘o)
\\ ;”1 \\ o
i ANG {v )
\\ \\ 8\@
\ (9 DETAIL “A”
& .

DETAIL
“B”

APPLY THREAD LOCK (LOCTITE
242 BLUE OR EQUIVALENT).

A PART OF ENGINE ASSEMBLY.

PAGE 8 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



STANDARD HANDLE ASSY. (OLD STYLE)

NO. PART NO. PART NAME QTYy. REMARKS

1 22762 GRIP, HANDLE 2

2 20774 COVER, PAD HANDLE 1

3 20818 DECAL, STD. PITCH.....coovrierereircineiereirereiseeiniens L NO LONGER AVAILABLE

4% 20817 WHEEL, HAND HANDLE 1

5% 0281 BEARING, THRUST, NICE 607 1

6% 20282 BEARING, TROWEL CONTROL 1

7$ 0122C SCREW, SHS 3/8"-16 X 1/2" 1

8% 3615 COLLAR, SET 3/4" ID 1

9% 1478 SHAFT, TROWEL CONTROL 1

10 21172 CABLE, THROTTLE 1

11 12556 HANDLE, ADJUSTABLE 1

12 22732 THROTTLE LEVER ASSY. 1

13 20439 WHEEL ASSY., HAND 1

14 1492 DECAL, CUSTOM 2-1/2" CHROME 1

15 20438 SCREW, HHC 3/8"-16 X 5" 1

16 0786 SCREW, BHC 1/4"-20 X 3/8" NYL PATCH, NP 1

17 0786 A SPACER, .360 X 17/64" X 1/8"L 1

18 20287 SLIDE BLOCK TROWEL CONTROL 1

19 20285 CABLE ASSY., LENGTH 48.29” STD FINISHER......1 .....cccconenneen. INCLUDES ITEMS W/@

20 20856 SWITCH ASSY., SAFETY STOP.......cccovrirrercrrirnne L INCLUDES ITEMS W/%

21% 1602 SCREW, RHM 10-24 X 3/8" 1

22 20988 SCREW, FHSC PHILLIPS 8-32 X 1-1/4" 1

23 20514 WIRE ASSY., SAFETY STOP SWITCH 1

24 1662 TIE, CABLE TY-RAP, BLACK 1

25# 20460 BLOCK, SUPPORT 1

26# 1118 PULLEY, SUPPORT BLOCK 1

21# 20279 PIN, SUPPORT BLOCK 3/8" X 1.59 1

28 0169 SCREW, HHC 3/8"-16 X 3 4

29 10136 WASHER, FLAT 3/8" SAE 4

30 12567 HANDLE, STD. 1

31 2942 DECAL, MQ WHITEMAN, 13" 1

32 21173 HOUSING, CABLE 74 1

33 20845 SWIVEL, THROTTLE CABLE 1

34 1116 NUT, BRASS JAM 5/16"-18 2

35 10133 NUT, NYLOC 3/8"-16 3

37 HANDLE, LIFT ASSY.....covoeieiernieniesireicisines LT NO LONGER AVAILABLE

38 DECAL, CAUTION, LIFT HANDLE........ccooovirirninne LT NO LONGER AVAILABLE

39 20461 BLOCK, CABLE ASSY......cocoeririinineniniiseeeniens T INCLUDES ITEMS W/#

40 20819 HAND WHEEL ASSY., PITCH CONTROL................ L INCLUDES ITEMS W/$

4 HANDLE ASSY., STD FINISHERS..........ccooviiiininnee T, NO LONGER AVAILABLE
CONTACT UNIT SALES DEPT.

42@ 20301 CABLE ASSY., 48.29" X 5/32" DIA.......cccevvrrirerrinnes LT NOT SOLD SEPARATELY

43@ 20421 CLEVIS, BALL END CONTROL CABLE................... T, NOT SOLD SEPARATELY

44@ A8638 END-BOLT, CONTROL CABLE 1

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 9



STANDARD HANDLE ASSY. (NEW STYLE)

PAGE 10 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



STANDARD HANDLE ASSY. (NEW STYLE)

NO. PARTNO. PART NAME QTY. REMARKS
1% 0786 SCREW, BHC 1/4"-20 X 3/8" NYL PATCH , NP 2

2% 0786 A SPACER, SLIDE BLOCK GUIDE 1

3% 1116 NUT, BRASS JAM 5/16"-18 2

4% 1665 SCREW, HHC 3/8"-16 X 2" 2

5% 3233 WASHER, FENDER, 1.5 0D X 3/8" ID 4

6% 10133 NUT, NYLOC 3/8"-16 2

7% 9154 SCREW, HHC 3/8"-16 X 1-3/4" 1

8% 20285 CABLE, CONTROL 1

9% 20287 SLIDE BLOCK, TROWEL CONTROL 1

10% 20439 WHEEL ASSY., HAND 1

1% 22762 GRIP, HANDLE 2

12% 21953 HARNESS, CENTRIFUGAL SWITCH, 45.25" LONG 1

13% 20819 HAND WHEEL ASSY., PITCH CONTROL.........ccccoureuivnen. T INCLUDES ITEMS W/$
14% 20856 SWITCH ASSY., KILL 1

15% 22732 THROTTLE LEVER ASSY. 1

16% 21172 CABLE, THROTTLE 68" 1

17% 21173 HOUSING, MAGURA THROTTLE CABLES 1

18% 22055 HANDLE WA, VIBRATION CONTROL 1

19% 22059 ISOLATOR, VIBRATION 80 DUROMETER 3

20% 22095 HANDLE, STD VC W/A PAINTED 1

21% 22166 COVER,VIBE CONTROL HANDLE PAD 1

22% 22167 SCREW, HHC 3/8"-16 X 6.5” GRD 5 1

23% 22206 CHASSIS, CAST VIBRATION ISOLATOR 1

24% 22256 BRACKET, HD KILL SWITCH MOUNT 1

25% 22263 SCREW, PHILLIPS HEAD MACHINE 8-32 X .75 1

26% 22262 SCREW, FHMP 10-24 X 3/4" 1

27% 22226 KIT, INSTALLATION VIBE CONTROL HANDLE.................. T INCLUDES ITEMS W/@
28@% 2764 BAG, PARTS 1

29@% 22227 WBT-HD BLOCK INSTALLATION INSTRUCTIONS 1

30@% 20485 INSTRUCTION, 2" HANDLE/THROTTLE ASSY. 1

31@% 21746 SPRING, 0.42 OD. X 2.5L 1

32@% 20460 BLOCK, SUPPORT 1

33@% 1118 PULLEY, PITCH CABLE ASSY. 1

34@% 20279 PIN, SUPPORT BLOCK 3/8" X 1.59 1

35@% 1121 SCREW, HHC 3/8"-16 X 2-3/4" 3

36@% 20473 SCREW, HHC 3/8"-16 X 3" FULL THREAD GRD 5 1

37@% 10136 WASHER, FLAT SAE 3/8" 6

38@% 10133 NUT, NYLOC 3/8"-16 4

39 SXHD HANDLE ASSY., SXH HD.......ccooueiririririeierneereeeeineeeens T INCLUDES ITEMS W/%

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 11



QUICK PITCH HANDLE ASSY. (OLD STYLE)

SEE
DETAIL
“B”

APPLY THREAD LOCK (LOCTITE
242 BLUE OR EQUIVALENT).

A PART OF ENGINE ASSEMBLY.

PAGE 12 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



QUICK PITCH HANDLE ASSY. (OLD STYLE)

NO. PART NO. PART NAME QTy. REMARKS
1 22762 GRIP, HANDLE 2
2 20774 COVER, PAD HANDLE 1
3 10136 WASHER, FLAT 3/8" SAE 4
4 12556 HANDLE, ADJUSTABLE 1
5 20526 DECAL, LATCH WARNING 1
6 22732 THROTTLE 1
7 20527 DECAL, Q.P.WARNING 1
8% 20389 HANDLE, Q.P. 1
9% 1746 TRIGGER, Q.P. CHROMED 1
10§ 12405 DECAL, WHITEMAN Q.P. 2
1§ 1729 PIN, ROLL 3/16" X 1-1/4" 3
12§ 1706 SPRING, ENCLOSED Q.P. CLAMP 1
13§ 20437 PIN, Q.P. LATCH 1
14 4568 PIN, ROLL 3/16" X 1" 1
15 1711 SHAFT, CONTROL Q.P. 1
16 1719 BUSHING, PIVOT PLATE 1
17 20439 WHEEL ASSY., HAND 1
18 20438 SCREW, HHC 3/8"-16 X 5" 1
19+ 1731 PIN, ROLL 1/4" X 3/4" 1
20+ 20443 ARM, SLIDE CONTROL 1
21+ 1709 CONNECTOR, Q.P. CONTROL ARM 1
22+ 20269 LINKAGE, Q.P. CONTROL 1
23+ 20276 PIN, ROLL 1/4" X 1-3/4" 1
24 20856 SWITCH ASSY., SAFETY STOP......cccccoviveiriirinne T, INCLUDES ITEMS W/ ¢
25¢ 1602 SCREW, RHM 10-24 X 3/8" 1
26 20988 SCREW, FHSC PHILLIPS 8-32 X 1-1/4" 1
27 20514 WIRE ASSY., SAFETY STOP SWITCH 1
28 20297 CABLE ASSY., Q.P. CONTROL, 45”.........ccccconerriunns L IS INCLUDES ITEMS W/
29 2942 DECAL, MQ WHITEMAN, 13" 1
30 1715 SPRING, COUNTER BALANCE 1
31 20270 BLOCK, Q.P. ADJUSTMENT 1
32 1735 DECAL, PRELOAD TRIM INDICATOR 1
33 0169 SCREW, HHC 3/8"-16 X 3" 4
34 1662 TIE, TY-RAP BLACK CABLE 1
35# 20460 BLOCK, SUPPORT 1
36# 1118 PULLEY, SUPPORT BLOCK 1
37# 20279 PIN, SUPPORT BLOCK 3/8" X 1.59 1
38 10133 NUT, NYLOC 3/8"-16 3
39 1737 SNAP RING, TRUARC #5100-50 1
40 1733 WASHER, 1/2" X 1/32" HARDENED 2

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 13



QUICK PITCH HANDLE ASSY. (OLD STYLE)

v

"\\ @ DETAIL “A”
, @

SEE
DETAIL

APPLY THREAD LOCK (LOCTITE
242 BLUE OR EQUIVALENT).

A PART OF ENGINE ASSEMBLY.

PAGE 14 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



QUICK PITCH HANDLE ASSY. (OLD STYLE)

NO. PART NO. PART NAME QTY. REMARKS

41% 1736 DECAL, ARROW 1

42% 1718 NUT, Q.P.TRIM CONTROL ADJUST 1

43% 1732 BOLT, STRIPPER 3/8" X 1/2" 1

44% 1717 SCREW, Q.P. TRIM ADJUSTMENT 1

45% 12642 TUBE, MAIN HANDLE 1

46% 1758 DECAL, PATENT Q.P. 1

47% 20845 SWIVEL, ENGINE THROTTLE CABLE 1

48% 21173 HOUSING, THROTTLE CABLE 74" 1

49% DECAL, CAUTION, LIFT HANDLE.............cc...... T, NO LONGER AVAILABLE

50% HANDLE, LIFT ASSY....cooiiiiricrcrceiine T, NO LONGER AVAILABLE

51% 20392 BRACKET, LIFT TUBE 1

52% 21172 CABLE, THROTTLE 1

53% 1116 NUT, BRASS JAM 5/16"-18 2

54% 20390 TRIGGER, Q.P. ASSY. ... T, INCLUDES ITEMS W/$

55% 20293 LINKAGE, Q.P. CONTROL ASSY........ccocovurernn. T, INCLUDES ITEMS W/+

56% 20461 BLOCK, CABLE ASSY......cccocnminierrcrniinienenns T, INCLUDES ITEMS W/#

57 HANDLE ASSY., MAIN ......ccooevriirrinirene T, NO LONGER AVAILABLE
INCLUDES ITEMS W/%
CONTACT UNIT SALES DEPT.

58%0 20421 CLEVIS, BALL END CONTROL CABLE ........... T NOT SOLD SEPARATELY

59%0 A8638 END-BOLT, CONTROL CABLE .........ccccoerninnee. T, NOT SOLD SEPARATELY

60%0 20271 CABLE, CNTL 5/32" .......oviiriiriricrerrirneieeenenns T, NOT SOLD SEPARATELY

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 15



QUICK PITCH HANDLE ASSY. (NEW STYLE)

PAGE 16 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



QUICK PITCH HANDLE ASSY. (NEW STYLE)

NO. PART NO.  PART NAME QTy. REMARKS
1% 1116 NUT, BRASS JAM 5/16"-18 2

2% 1665 SCREW, HHC 3/8"-16 X 2"

3% 1715 SPRING, COUNTER BALANCE

4% 1717 SCREW, Q.P. TRIM ADJUSTMENT W/A

5% 1718 NUT, QP TRIM CONTROL ADJUSTMENT

6% @ 20389 HANDLE, Q.P.

7% @ 1729 PIN, ROLL 3/16" X 1-1/4"

8% 1732 Q.P. ADJUSTMENT PIN

9% 1733 WASHER, 1/2" X 1/32", AN960-816L

10% 1737 RING, SNAP, TRUARC 5100-50

1% 3233 WASHER, FENDER, 1-1/2" OD X 3/8" ID

12%# 4568 PIN, ROLL 3/16" X 1"

13% 9154 SCREW, HHC 3/8"-16 X 1-3/4"

14% 10133 NUT, NYLOC 3/8"-16

15% 20270 Q.P. ADJUSTMENT BLOCK

16% 20293 LINKAGE Q.P. CONTROL ......ccoveverrirnieninrernineerernines 1o, INCLUDES ITEMS W/i#

B A e e e e T S S o e e S e e I e ) T S A S S N e e N S A N I N N I S e A ]

17% 20390 TRIGGER, Q.P. ASSEMBLY .......cecoenrinicrrninrenenens T INCLUDES ITEMS W/@
18% 20439 WHEEL ASSY., HAND

19% 22762 GRIP, HANDLE

20% 20514 WIRE ASSY., KILL SWITCH

21% 20856 SWITCH ASSY., KILL

22% 22732 THROTTLE, BICYCLE FINISHER HANDLES

23% 21172 CABLE, THROTTLE 68"

24% 21173 HOUSING, MAGURA THROTTLE CABLES

25% 20297 CABLE ASSY., LENGTH 45", JB, HD AND Q.P.

26% 22055 HANDLE WA, VIBRATION CONTROL

27% 22059 ISOLATOR, VIBRATION 80 DUROMETER SHORE A

28% 22060 MAIN HANDLE WA,QUICK PITCH VIBE CONTROL

29% 22166 COVER,VIBE CONTROL HANDLE PAD

30% 22167 SCREW, HHC 3/8"-16 X 6.5” GRD 5

31% 22206 CHASSIS, CAST VIBRATION ISOLATOR

32%@ 1711 SHAFT, CONTROL Q.P.

33% 22256 BRACKET, HD KILLSWITCH MOUNT

34% 22263 SCREW, PHILLIPS HEAD MACHINE 8-32 X .75

35% 22226 KIT, INSTALLATION VIBE CONTROL HANDLE.............. T oo, INCLUDES ITEMS W/$

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 17



QUICK PITCH HANDLE ASSY. (NEW STYLE)

PAGE 18 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



QUICK PITCH HANDLE ASSY. (NEW STYLE)

NO. PART NO.  PART NAME QTY. REMARKS

36%@ 12405 DECAL, WHITEMAN QUICK PITCH 2

37%@ 1729 PIN, ROLL 3/16" X 1-1/4" 1

38%@ 1724 GRIP, HANDLE 1

39%@ 1706 SPRING, COMPRESSION 1

40%@ 20437 PIN, QP LATCH 1

41%@ 1746 TRIGGER, QP 1

42%# 1731 PIN, ROLL 1/4" X 3/4" 1

43%# 20443 ARM, SLIDE CONTROL 1

44%# 1709 QP DOGBONE 1

45%# 20269 BLOCK, CABLE SLIDE 1

46%# 20276 PIN, ROLL 1/4" X 1-3/4" 1

47%%e 22095 HANDLE, STD.VC W/A PAINTED 1

48%%e 20279 PIN, SUPPORT BLOCK 3/8" X 1.59 1

49%%e 1118 PULLEY, SUPPORT BLOCK 1

50%%e 0169 SCREW, HHC 3/8"-16 X 3" 4

51%% 10136 WASHER, FLAT 3/8" SAE 4

52%$ 10133 NUT, NYLOC 3/8"-16 2

53%$ 20461 BLOCK, CABLE ASSY.......coovvirciisienisesis T INCLUDES ITEMS W/ ¢
54 QXHD HANDLE ASSY., QUICK PITCH HD.......cccoovvurrinnee. T INCLUDES ITEMS W/%

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 19



4-BLADE SPIDER ASSY.

NOTES; AETEPE

(«?@ @ AAPPLY LOCTITE P/N 1477
@ INCLUDED WITH ITEM 3 OR CAN
J BE ORDERED SEPARATELY( P/N 1471).

SPIDER ASSEMBLY P/N 9150
INCLUDES ALL ITEMS WITHIN OUTLINE.

PAGE 20 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



4-

BLADE SPIDER ASSY.

PART NO.
12208
12778
10816
9009
11039
0164 B
1875
1876
0105
1162 A
2829-1
11903-1
9006
9111
11787
1322
1456
12097
0166 A
9150
1471
10969
11602
23649

PART NAME
WEAR RING
FLANGE BEARING

THRUST COLLAR ..o

WEAR LATE

BUSHING

RADIUS HEAD 3/8"-16 X 1-1/4"
INT. SHKP. WASHER 3/8"

JAM NUT 3/8"-16

HHCS 5/16"-18 X 1-1/2"
LUBRA-CAP

ARM, TROWEL

TROWEL ARM LEVER

ROLL PIN 5/16" X 1-3/4"
SPRING (RIGHT HAND)
SPIDER PLATE KIT
RETAINING SCREW ASSY.
HEX NUT 3/8"-16

SCREW, 3/8"-16 X 1-3/4" CONE GRD 8
LOCK WASHER 3/8"

SPIDER PLATE ASSY.....ccccouinienecinennn.

THRUST COLLAR BUSHING

THRUST BEARING KIT....coccoviniererriirienns

SCREW, SHS 3/8"-16 X 1/4"
KIT, BOLT SAE BLADE FINISHER HD

QTy. REMARKS
1
1

....... 1

1
4
8
4
4
8
4
4
4
4
4
1
4
1
1
4
1
1
1
4
1

................ INCLUDES ITEMS W/#

................ INCLUDES ITEMS W/%

................ INCLUDES ITEMS W@

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 21



GEARBOX ASSY.

QTY. 1
)
\‘ <= | GEARBOX REQUIRES
I S \ 57 OZ.OF
| i \\ LUBRICATING OIL
/ @ q| \ FOR OPERATION.

GASKET
AND
SEAL

APPLY THREAD LOCK (LOCTITE
242 BLUE OR EQUIVALENT).

/2\ TORQUE TO 15 LBJFT.

USE SPECIALLY FORMULATED
WHITEMAN GEARBOX LUBRICANT
P/N 10065 OR ISO 680 CYLINDER OIL.

A GEARBOX ASSEMBLY, ITEM 39 INCLUDES
ITEMS WITHIN DASHED LINES, EXCEPT
ITEMS 12 AND 23.

PAGE 22 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



GEARBOX ASSY.

NO.
1%$
2%
3%
4%$
5%$
6%#
7%%#
8%
9%
10%
11%
12
13%
14%
15%
16%
16%
17%
18%#
19%#
20%
21%
22%
23
24%$
25%$%
26%
27%
28%
29%$
30

31

32

33

34

39

39

40

41

42

PART NO.
12909
2295
9047
2309
12583
232 A
9045
1580
12908
20540
1132
9048
9046
10031
0121 A
12944
12943
1138
1139
232
9181
9179
9180
1238
9037
9038
9036
0400 B
20875
9041
9027
10136
0683
9028
7299
20879
20882
2618
2619
20111

PART NAME
SEAL, OIL TCM 10172VTB-H
SCREW, HHC 1/4"-20 X 7/8"
FLANGE, COUNTERSHAFT
O-RING, 2-13/16" VITON

SPACER, 1-3/8" OD X 1" ID X 1-3/16"
BEARING, CUP, TIMKEN 1932
BEARING, CONE, TIMKEN 1986
KEY, SQUARE

GEAR, WORM RH

CASE, HD GEARBOX 2" HANDLE
VENT, AIR

GASKET

CAP, END

WASHER, EXT. SHKP

FITTING, PLUG 3/8" MP SQ. HEAD
SHAFT, GEARBOX (13HP HONDA)
SHAFT, GEARBOX (11HP HONDA)
RING, SNAP, TRUARC 5100-112
KEY, WOODRUFF

BEARING, CONE TIMKEN 1985
GEAR, WORM, RH

SHAFT, MAIN OUTPUT HD 48
KEY, 5/16" X 2-1/4" SQ.

KEY, WOODRUFF #25

SHIM, OUTPUT

O-RING, A-257 VITON

COVER, GEARBOX

SCREW, HHC 5/16"-18 X 1/2"
SCREW, FHSC 5/16"-18 X 3/4"
SEAL, OIL, TCM

ARM, YOKE

WASHER, FLAT 3/8" SAE

PIN, COTTER 3/32"

PIN, YOKE

STATIONARY GUARD RING

GEARBOX ASSY. (11HP HONDA)............cceuvunee.
GEARBOX ASSY. (13HP HONDA)........c.cconiunee.
GASKET/SEAL KIT ...
BEARING KIT ..o

LUBRICANT, GEARBOX, 22 OZ. BOTTLE

QTYy. REMARKS

T
1
8
1
2
1
4
2
1
1
1
1
2
1
8
3
1
1
1
1
2
1
1
1
1
1
1
1
1
4
1
1
4
2
1
1
1
1
1
1
1

........... INCLUDES ITEMS W/%
........... INCLUDES ITEMS W/%
........... INCLUDES ITEMS W/$
........... INCLUDES ITEMS W/#

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 23



ENGINE AND CLUTCH ASSY. (11 HP)

LIFT STRAP-
CONTACT UNIT SALES DEPT./ACC. ITEM

A ATTACHES TO LIFT BAIL BRACKET

PAGE 24 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



ENGINE AND CLUTCH ASSY. (11 HP)

QOOO\ICDCD-POOI\)—L‘Z
o

LT O T O T ST 2 T ) T ) Y G G G G U G G G G
~NoOo OO OCCOO0ONOODOTRROWLWND—-O

PART NO.
1388
1391
0161C
0300 B
0310
2480
1488
1475
0261
2362
9119
10222
10136
2724
9154
0166 A
20982
1480
1951
1245
1247
9123
9120
0478
2361
1313

PART NAME

ENGINE, HONDA GX340 (11HP)
HHCS 5/16"-24 X 1-1/2"

LOCK WASHER 5/16"

FLAT WASHER 5/16"
SQUARE KEY 1/4" X 1/4" X 1-1/2'
CLUTCH, 4" P-G 35 DEGREE 1"
WIRE, SAFETY SWITCH
CONNECTOR, SPLICE TAP

BELT, A31 GATES HPII

SPACER, 1-1/4" X .878 X .375I
PULLEY, HD48 2AK54 X 7/8", 5.25 OD
GUARD, BELT

LOCK WASHER 1/4"

T-BOLT

SCREW, HHC 3/8"-16 X 1-3/4"
WASHER, LOCK 3/8" MED

SCREW, FSCS 3/8"-16 X 1-1/2" PLTD
WASHER, CS EXT. SHKP 3/8
PLATE, FRONT, 11HP HONDA
BUSHING, GUARD RING
GROMMET, 1/4" X 7/8"ID X 1-5/8"0D
RETAINER, CLUTCH

RETAINER, DRIVEN PULLEY
SCREW, HHC 3/8"-24 X 2-1/4"
SPACER, 1-1/4" X .878 X .437L
SCREW, FHSC 3/8"-24 X 3/4" PLAIN

LIFT STRAP......coorisecss

1

L L A R RPN WOMNMNOND = N = NN N

QTY. ~  REMARKS

................ CONTACT UNIT SALES
DEPARTMENT

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 25



ENGINE AND CLUTCH ASSY. (13 HP)

PAGE 26 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



ENGINE AND CLUTCH ASSY. (13 HP)

—LQOOO\lc»cn-boor\:—L‘z
- o

WwWwwhhhMPPDPDMNDMNODPONY = =
W= OO0 NIl 20 0©0ONOOTEAEDD

PART NO.
22624
1391
0161C
0300 B
22613
22632
1488
1475
22614
22617
22615
30119
1245
1247
20982
1480
11541
1580
22633
933242
22626
22631
22627
22628
0166 A
29452
10229

PART NAME
ENGINE, HONDA GX390 (13HP)

HHCS 5/16"-24 X 1-1/2"

WASHER, LOCK, 5/16"

FLAT WASHER 5/16"

CLUTCH, CVT DRIVE HD

KEY, STEEL .188 X .250 X 1.813

WIRE, SAFETY SWITCH
CONNECTOR, SPLICE TAP

CLUTCH, CVT DRIVEN HD

BELT, CVT HD WALK BEHIND

GUARD, BELT CV TECH CLUTCH
SCREW, 1/4"-20 X 7/8" IND HEX, DOG PT
BUSHING, GUARD RING

GROMMET, 1/4" X 7/8" ID X 1-5/8"0D
SCREW, FSCS 3/8"-16 X 1-1/2" PLTD
WASHER, CS EXT, SHKP 3/8"

PLATE, ENGINE MOUNT 13HP HONDA
SQUARE KEY

SPACER, CV TECH CLUTCH
WASHER, FLAT SAE 3/8" GRD 9YZ
SCREW, HHC 3/8"-24 X 5"

WASHER, CLUTCH RETAINER
SCREW, HHC 3/8"-24 X 1-1/4"

LIFT BALE WELDMENT, CV TECH
WASHER, LOCK, 3/8" MED.

NUT, BLIND 1/4"-20 X .165-.260
SCREW, HHC 5/16"-24 X 1"

QTYy.

1

G s I e e e e e T L T U NG SO S &' T S S A ST NP S SN S @ o I o

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 27

REMARKS



GUARD RING ASSY.




GUARD RING ASSY.

NO. PART NO. PART NAME QTY. REMARKS
1 9178 GUARD RING ASSEMBLY 1

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 29



STABILIZER RING ASSY.

SEE DETAIL “A”

DETAIL “A”

APPLY LOCTITE 242 BLUE
OR EQUIVALENT.

PAGE 30 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



STABILIZER RING ASSY.

ovcn-hoor\:—u‘z

PART NO. PART NAME QTY. REMARKS
0300 B WASHER, FLAT SAE 5/16" 4

1237 SCREW, SCH 5/16"-18 X 7/8" NYL NP 4

1723 ROD END, 5/16"-24 MALE 4

6014 C NUT, HEX FINISH 5/16"-24 8

9148 RING, STABILIZER EXT ARM HD 1

1477 LOCTITE, #242 BLUE .5CC BOTTLE AR

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 31



BLADES AND PAN ASSY.

PAGE 32 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



BLADES AND PAN ASSY.

PART NO. PART NAME QTY. REMARKS

CL444F FLOAT BLADE 10" X 18", 46"/48"..........ccccvvniirrinnne b CONTACT UNIT SALES DEPT.
QB1857 UNIVERSAL MOUNTING BAR.......ccooriiiriiciinees Qo CONTACT UNIT SALES DEPT.
QS1869 SNAP PIN 1/4" X 1-3/4" ... ST CONTACT UNIT SALES DEPT.
QF1874 UNIVERSAL FINSH BLADE .......ccocoviviiririeicinees b CONTACT UNIT SALES DEPT.
QF1874 UNIVERSAL COMBO BLADE ........cocoeirriiricriinnes buoeivieins CONTACT UNIT SALES DEPT.
9177 TROWEL ARM ADJ. FIXTURE ASSY.......ccccovvernn. T, CONTACT UNIT SALES DEPT.
11017W FLOAT PAN, 46" 4-BLADE SF ..., T, CONTACT UNIT SALES DEPT.
20646 FLOAT DISC LATCH PIN ... b CONTACT UNIT SALES DEPT.
C464 COMBO BLADE 8" X 18" X 46" AND 48" ................ b CONTACT UNIT SALES DEPT.
F400 FINISH BLADE.........coiieee s TS CONTACT UNIT SALES DEPT.
1434 TROWEL LUG (FINISH BLADE ONLY) .......ccoveuneen. buoeiiieins CONTACT UNIT SALES DEPT.
0202 SCREW, HHC 5/16"-18 X 1" ZINC 4

0201 LUG, GUARD RING 4

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 33



LIFTING BAIL ASSY. (OPTION)

BOLT
TO
ENGIN \IUZ\:
’L,;a

®

PAGE 34 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



LIFTING BAIL ASSY. (OPTION)

=
(@]

~NOoO OB~ WDND 2 —

x>

PART NO. PART NAME QTY. REMARKS

11554 LIFT BALE ASSY......orierecrerenerrcereeneenens T CONTACT UNIT SALES DEPT./ACC. ITEM
22628 LIFT BALE WELDMENT, CV TECH............... T, CONTACT UNIT SALES DEPT./ACC. ITEM
10229 HHCS 5/16-24 X 1" 4

0161 A LOCK WASHER 5/16" 4

10157 LIFTING BAIL ASSY......coeirrerreenirrerreenienens L I CONTACT UNIT SALES DEPT./ACC. ITEM
2360 RUNNER, BELT HONDA 1

0161C WASHER, LOCK 4

10229 SCREW, HHC 5/16-24 X 1" 4

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 35



ENGINE SERVICE PARTS

PAGE 36 — HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19)



ENGINE SERVICE PARTS

NO. PARTNO. PART NAME QTYy. REMARKS
1 17620Z24H900 CAP, FUEL 1

2 17672ZE2W01 FILTER, FUEL 1

3¢ 28462ZE3W01 ROPE, RECOIL STARTER 1

3¢ 284622V 7003 ROPE, RECOIL STARTER 1

4 28461ZE2W02  GRIP, RECOIL STARTER 1

5 FILTER, INNER AIR.......ccoiicee T, NOT SOLD SEPARATELY
6 17218ZE3505 FILTER, OUTER AIR 1

7 17210ZE3505 ELEMENT, AIR CLEANER 1

8¢ 9807956846 SPARK PLUG 1

84 9807955846 SPARK PLUG 1

¢ HONDA GX340K1QA2

¢ HONDA GX390K1QA2

HDA-SERIES WALK-BEHIND TROWEL ¢ PARTS MANUAL — REV. #1 (08/30/19) — PAGE 37



